
UNITED NATIONS

ECONOMIC COMMISSION
FOR LATIN AMERICA
AND THE CARIBBEAN - ECLAC

Distr.
GENERAL

LC/G.1374(SES.21/26)
5 December 1985

ORIGINAL: ENGLISH

Twenty-first session

Committee on Human Settlements

1986

9*7

SANÍTAHÍ:;."-

CODES, REGULATIONS AND STANDARDS ON WATER SUPPLY, SANITATION AND
SOLID-WASTE DISPOSAL WITH EMPHASIS ON LOW-INCOME COMMUNITY

REQUIREMENTS IN LATIN AMERICA AND THE CARIBBEAN ±1

V This document was prepared by the ECLAC/UNCHS Joint Unit on Human Settlements.

85-9-1288

AM





h ::W

CONTENTS ^

Page

Summary • • • • • . • . . • • . . , . , . , • . • • • • • • • • • • • . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . v

. i . INTRODUCTION . . . . . . . . . . . . • . , . • • . . . . . . . . . , . , . . . , . . . v . . . . * , i
[...]
average daily demand;

ii) Ground infiltration: 0.116 to 1.157 l/s.km or 0.1 l/s .ha;
iii) Others: schools (30 litres per student per 8 hrs. work) and

industries according to individual cases.
- Urban (Bogota) (Ref. 26) (separate system)
Maximum design flow of sewers: (domestic flow, plus ground
infiltration, plus industrial) x F
i) Domestic flow: 80% to 90% of the maximum hourly water demand,

where the maximum hourly flow factor is 1.22, applied to the
average daily demand (200 lppd) calculated according to
official densities for different areas of Bogota;

/ii) Ground



- 37 -

ii) Ground infiltration: This is calculated according to given
infiltration areas for Bogota: high infiltration area: 0.1
to 0.4 1/s.ha (0.1 rubber join - 0.4 old sewers). Medium
infiltration area; 0.1 to 0.3 1/s.ha (0.1 rubber join -
0.3 old sewers). Low infiltration area: 0.05 to 0.2 i/s.ha
(0.05 rubber join - 0.2 old sewers);

iii) Industrial: according to specific cases*
The total obtained from above must be multiplied by a factor
F which is based on the size of the sewers as follows:
200-525 n dia.: F = 1/0.6
600-1 200 ram dia: F « 1/0.7
over 1 200 ram dia.: F = 1/0.9

d) Ecuador. Urban and rural (Ref. 31)
; Maximum design flow, of sewers: domestic flow, plus infiltration,

plus illegal connections, plus industrial.
i) Domestic flow: 70% to 80% of the maximum hourly water demand,

where the maximum hourly demand is 2.0 to 2.3 of the average
daily demand ;

ii) Infiltration: According to local conditions, but not less
than the following figures for different pipe sizes (in mm).
- 200 mm; 0.8 l/s*km - 350 ram: 1.4 1/s.km - 500 mm: 2.0 1/s.km
- 250 mm: 1.0 1/s.km - 400 mm: 1.6 1/s.km - 550 mm: 2.2 1/s.km
- 300 mm: 1.2 1/s.km - 450 mm: 1.8 1/s.km - 600 ram: 2.4 1/s.km

iii) Illegal connections (drainage of household rainwater): it is
suggested that the following figures should be used: 80 1/hab.
day (0.0010-0.0030 l/s.hab);

iv) Industrial: according to specific cases.
e) Peru. Urban (Ref. 32)

Maximum design flow of sewers:domestic flow, plus ground
infiltration, plus surface infiltration,
i) Domestic flow: 80% of the maximum hourly water demand, where

the maximum hourly flow factor is 1.8 applied to the average
daily demand;

ii) Ground infiltration: to be justified with detailed studies
of the area;

iii) Surface infiltration: to be justified with detailed studies
of the area.

f) Honduras. Urban (Ref. 33)
Design flow of sewers: on the basis of domestic flow, where the
sewage flow factor is 70% of the water demand.

4.1.5 Permissible velocities in sewers (for conventional sewerage systems
only) . . .. • •

a) Brazil. National (Ref. 5)
Minimum velocity: 0.5 m/s at the start of the design period for

the average flow
Maximum velocity: 4.0 m/s at the end of the design period for

the average flow

/b) Chile



- 38 -

b) Chile, National (Ref, 17)
Minimum velocity: - Domestic effluent only: 0.6 m/s (0,45 m/s in

','"'."•••'••' special cases)

• • • • - • • Stormwater only : 0.9 m/s

- Combined sewage: t.5 m/s
Maximum velocity: -"Domestic effluent only: 4 m/s

- Stonnwater only: 6 m/s
c) Colombia

- Rural (Ref. 25) ., ' ! ; .
Minimum velocity: Ó.*4' m/s '
Maximum velocity: 5 m/s (clay pipes) and 4 m/s (concrete pipes)

- Urban (Bogota) (Ref. 26)-
Minimum velocity: 0.6 m/s ! '

d) Ecuador. Urban and rural (Ref. 31)
Minimum velocity: Domestic effluent (full section sewer): 0.6 m/s

Combined sewage (full section sewer): 0.75 m/s
Domestic effluent (partly full sewer): 0.3 m/s

Maximum velocity (for sewers only): 3;5-4 m/s for concrete,
4-6 m/s for clay and cast iron, 4.5-5 m/s for asbestos-cement
and plastic.

e) Peru. Urban (Ref. 32) :

Minimum velocity: 0.60 ni/s for 50% of maximum flow
Maximum velocity: 5 m/s for cláy, cast iron and steel, 3 m/s for

asbestos-cement, PVC and concrete
f) Honduras. Urban (Ref. 33)

Minimum velocity: 0.5-0.66 m/s. In lateral sewers, a minimum of
0.33 m/s is accepted for a 2.25% minimum
gradient

4.1.6 Permissible gradients in sewers (for conventional sewerage jsystems

Brazil. National (Ref. 5) - 2/3
Minimum gradient: according to formula Io = 0.01 x Q-
where: Q1 - initial flow U/s)

Io = minimum gradient
(for the start of a sewer line for an area with a population
density of 200 inh/ha discharging £50 lppd to 100 m of sewer line,
.and an infiltration rate of 1.0 l/svkm, the minimum gradient would
be: Io = 0.017 or a.,.7%). . '",',/..

b) Chile. National (Ref, 17) • • , ;i L r
'• Minimum gradient: áccõrdíttg tö pipe diameter:' --••

150 mm: 0.7% 250 mm: 0.3% ,W0 mm: Q.2% >.6OO mm: 0.1%
175 mm: 0.5% 30O,jran: ;0.25% ' v450 mm: 0.18% -/ • .,
200 mm: O.'+V ¿50 |Hnm:'0̂ 2,2̂  1Ò0 mní: O.Í5%"
Minimum gradient,'fçjp̂  .house connections: 3%. If justified, and
when pumping is required, 1% will be acceptable.

/c) Colombia



- 39 -

c) Colombia
- Rural (Ref. 25)
Minimum gradient: that needed to ensure the minimum specified

velocity (0.4 m/s)
Minimum gradient foi« house connections ¡2%

- Urban (Bogota) (Ref. 26)'
Minimum gradient according to pipe diameter:
200 to 375 mm dia.: 0.40 to 0.16%
450 to 750 mm dia.: 0.12 to 0.06%

d) Ecuador. Urban and rural (Ref. 31)
It is assumed that the minimum gradient should ensure the minimum
specified velocity. ; ••:;': . : • .
Gradient for house connections:. 2% to 20%.

e) Peru. Urban (Ref. 32)
The minimum gradient must ensure aminimum velocity of 0.6 m/s.
The first 300 m of st sewer line must have a gradient of 1%.
Gradient for house connections: 1.5%

f) Honduras. Urban (Ref. 33)
Minimum gradient: '2i25% for lateral sewers,.

4.1.7 Minimum diameter (for conventional sewerage systems only)
. aj Brazil!'National (Reir. 5)

Minimum diameter: 150 mm :
b) Chile. National (Ref. 17) v

Minimum diameter: 150 mm, applicable to dead end roads not more
than 60 m long.

Minimum diameter for household connections: 100mm.
c) Colombia ,

- Rural (Ref. 25)
Minimum diameter: 200 mm
Minimum diameter for household connections: 150 mm.

d) Ecuador. Urban and rural (Ref. 31) ; ,
Minimum diameter: 200 mm for separate (only domestic) sewers

250 mm for combined sewers
150 mm for house connections

e) Peru. Urban (Ref. 32)
Minimum diameter: 200 mm

•^ Honduras. Urban (Ref. 33)
Minimum diameter: 150 mm
Minimum diameter for household connections: 100 mm to serve two

plots
4.1.8 Field surveys: physical and socio-cultural

The'same findings described1 In section 2.1.7 apply in this case.
It can be assumed that since in official codes there is an almost
complete omission of other alternatives to conventional sewerage,
there is also no attempt to carry out socio-cultural studies to
identify technology preferences. In other words, at the most, some
possible "improvements" to conventional sewerage are mentioned in
the documents reviewed, but not "alternatives" to it.

/4.2 Specification



- 1+0 -

4»2 Specification of final disposal of treated or untreated effluent

It was not possible to find official documentation indicating the possible
disposal sites (e.g., sea, lakes, ground water, recharge, rivers, etc.) for
wastewater. What was found in the rules of,Colombia's Ministry of Health (Ref. 18)
was a prohibition to discharge liquid effluents inthe streets, public places or
other places where it could represent avdanger. tot public health. Another Colombian
regulation (Ref. 19) indicates the conditions required for the discharge of
effluents to a body of water, to the sewerage;system, and to other disposal sites
(aquifer recharge, infiltration, sea, estuaries» etc.) according to the
characteristics of the receiving body. The/same regulation indicates the minimum
effluent quality standards, according to thé type. of. discharger This regulation
implicitly contains the concept that some wastewaiteps.have to be treated before
being discharged to the .environment. ,. ' !

It should be clarified that the absence of documentation -4-n this area does
not mean that it is non-existent, but rather, that 'it was not possible to obtain
it within the execution of this study.

4.3 Classification and specification of treatment systems (conventional sewerage)

All the ;off-icial"doeumentatâoR;ip.wiëï^'-oi^-iraàt^watër''-triatn|ent systems
referred to conventional processes to treat domestic effluents-collected through
a sewerage system. It was not possible to find codes.'of practice,.for on-site
treatment and disposal of domestic effluents, unies s septic;;; tanks and percolation
fields are thus considered. This section will be limited to showing the range
of processes considered in..the practice of each country for,which information
was available. ' ' ' '" ' .,':'"'Ç.r..","•[

a) Brazil. National (Ref. 8)

Minimum design requirements for conventional wastewater treatment plants
are provided. They apply; to domestic effluents. w.̂ iose final; disposal will not be
through submarine outfalls. They include the following elements :

.- screens and grit removal . .." -.
- primary settling (sedimentation) .,
- biological filters ..... .' .,''.": •
- activated sludge (extended aeration, total oxidation, etc..)
- secondary sedimentation ." . '•••••.•_.••-•;.'•-.••

- sludge treatment (aerobic and anaerobip digestion*.thickening, sludge
lagoons, drying beds).

b ) E c u a d o r . U r b a n a n d r u r a l - ( R e f , 3 1 > • • • • • ; — ' • - , • • - • • ; • • • • • • - : • „ - : ; • •••....::: ...•.;

The following elements are, included;

i).submarine outfailç, . .
ii) removal of largei solidsx. screens, grinders, cutters and shredders and

grit removal ",., . ' "' , .

/iii) prinary



iii) primary treatment
- primary sedimentation
- flotation and grease removal
- flocculation and chemical sedimentation
- Imhoff tanks ,

iv) secondary treatment
- percolation (biological) filters
- activated sludge: aeration tanks, aeration systems, secondary
sedimentation, sludge thickeners, digesters, vacuum filtration, drying
beds

T oxidation ditches . ' . . . .
- oxidation (stabilization/biological) ponds. .

4.4 Technology selection

As already noted, it was not possible to find official documentation
providing guidelines for the execution of studies to select the sanitation
technology most appropriate for a given situation. It was also not possible to
find an official listing of possible or existing sanitation technologies and
processes, with the exception of conventipnal sewerage and conventional septic
tanks.

4.5 Communal systems

It was not possible to find official available information on communal
sanitation services such as communal toilets and communal laundry and bathing
places.

4'6 Revision and/or modification of design criteria to suit low-income groups

It was not possible to obtain official information regarding possible changes
in design criteria to make sanitation services more accessible to low-income groups.

5. Codes of practice covering construction aspects of sanitation

5.1 General

As in the case of the previous section, the present chapter will cover
mainly construction aspects related to conventional sewerage systems, despite the
fact that it should be devoted to "sanitation" in a broader sense. It should be
repeated that this situation is due to the lack of available official documentation
on codes of practice relating to the design and construction of sanitation units
other than conventional sewerage systems. The present analysis will focus on
pipelaying and manhole construction, since these are the most important elements
in conventional sewerage systems, at least in latin America and the Caribbean,
where major treatment works, pumping stations, etc., are minimized. Pipelaying
and manholes (or inspection chambers) are also important components of non-
conventional sanitation systems, thus, they are elements whose construction should
be optimized.

/5.2 Pipelaying



- 1+2 -

5.2 Pipelaying (conventional sewerage)

5.2.1 Pipe location
a) Chile. National (Refs.Í 16 and 17)

Sewers should follow the centre line of roads or the lower side
of a road in irregular topography. In roads over 20 m wide an
economic study will define the need for one or two parallel
sewers.
It is not permissible to have more than one plot (household) served
by a house connection.

b) Ecuador. Urban and rural (Ref. 31)
In separate systems, sewers must be placed on the opposite side of

; the road from water pipes. in combined systems sewers must
follow the centre line of the road'. In roads over 20 m wide,
2 sewers shall be laid, one taking the design flow and the other
being designed as a .secondary sewer. The sewer must drain all the
houses by gravity.

c) Peru. Urban (Ref. 32)
Sewers must drain by gravity at least 2/3 of the plots, starting
at 0.3 m below groundlevel and at^a gradient of 15: 1 000.

, Plots, on the lower side of a road may be allowed (if justified) to
. .-.•• discharge through • neighbouring plotá. In roads Leos than

20 m wide, one sewer shall be laid alpng the centre line
of the road. In roads over 20 m wide ¿Hi economic study will
define the need for one or two parallel sewers. If necessary,
the latter sewers will go on the lower side of the road at 1.00 m
from the footpath and at no less than 2.0 m from the property line.
Sewers over 600 mm dia. can be laid in curves.

5.2.2 Pipe depth ,
a ) BrazilT National .('Ref.' 5)

- Minimum depth: 1.20 m to pipe invert (smaller depth acceptable)
if shown that all houses along the sewer can discharge by gravity.

: - Minimum cover: 1.00 m over pipe crown (smaller cover requires
calculation of pipe loads). .

b) Colombia. Rural (Ref.. 25) and urban (Ref. 26)
- Minimum cover: 1.00 m over pipe crown.

c) Ecuador. Urban and rural (Ref. 31)
- Minimum cover: 1.00 m over pipe crown.

d) Peru. Urban (Ref. 32)
- Minimum cover: 1.00 m over pipe crown.

e^ Honduras. Urban (Ref. 33)
- Minimum cover: - 1.50 m over pipe crown (motor roads)

- 0.75 m over pipe crown (pedestrians only).

5.3 Manholes (inspection chambers) (conventional sewerage)

5.3.1 Manhole location

a) Brazil. National (Ref. 5)
- Manholes shall be located at the following points: start of sewer
lines (one manhole shall not serve more than one downstream line),
change of direction, change of gradient, change of diameter,
change of material, and at sudden drops in level.

/- The maximum



- The maximum distancé between manholes shall be: 100 m for pipes
less than 150 mm diav» 120 m for pipes 200 to 600 mm dia., and
150 m for pipes over 600 mm dia,

b) Chile. National (Ref. 17) • ; . :

- Manholes shall be located at : start of sev*er lines » inter-
sections, changes of diameter and changes of gradient.

- The maximum distance between .manholes shall be: 130 mfor pipes
less than 500 mm dia., 150. m for pipes 600 to; 1 000 mm dia.,
and 200 m for pipes over 1 000 mm dia.

c) Colombia -J
- Rural (Ref. 25). Manholes shall be located at: start of sewer
lines, intersections, and changes of diameter, direction ̂ nd
gradient.

d) Ecuador. Urban and rural (Ref, 31)^ :• :
'•••••«- Manholes shall be: located at: start of sewer lines, intersections

andchanges of diameter, section- and gradient. They must also.
: ' be located at changes of direction, if sewer is not accessible

:' •'•• f r o m - i n s i d e . ' • ' •' ••'.'" '•• ' • • • ' / • : [ • • , , ,., •-, " .. : • • •••.•• • : .

- The maximum distance between manholes shall be: 100, m for pipes
200 to 350 mm dia., 150 m for pipes 100 to 800 mm dia., and

•'•••••- 300 m for pipes over 1 000 mm diä:.
e) Peru. Urban (Ref. 32) ...<-•• •

- Manholes shall be located at: intersections, and changes .-of
direction, diameter and gradieni: pipes (600 mm dia. and over
can be laid in curves).

f) Honduras. Urban (Réf. 33) .-:
The maximum distance between manholes shall be 140 m.

5,3.2 Manhole dimensions . .
a) BrazíTT National (Ref. 5)

Specifies internal diameter of manholes according to depth and
size of the connecting pipes:

Depth (m) .,' Pipe dia, (mm) Manhole dia, (m),

up to 1.5 300 1.0
1.5 and over 300 1.0

300-500 1.5
over 500 do + 1.0 (do = pipe diameter)

b) Colombia
- Rural(Ref. 25). Specifies manhole internal diameter according